
I

I

I I

II

I

\

-)':.

k

lli+

.Ft#'

/,



I

\}

L



7l a
77

L
75

6t

60i
I
I\J &

st A8-4

tarG
o

tart
I

,.1

I
I
I
I

16.?

t2 s..
)b

n
?

n B

E

@

n
)D

at.
6?\e

qr

r
AV

fl-u
-\

lJ-.'

,n'4 I

*Q

B

DESCRI PT I ON

Ho od
7/4-20 x
9/32 x 5
Tank Cap
Fuel Tan

w .4

a-d

5

U

a5

-...]

a@,
E

ITEM
NO.

1
2
3
4
5
6
7
8
9

10
11
l2
L3
L4
15
16
L7
18
19
2A
ZL
2?
23

PART NUMBER

10650P2
160556
t20 302

L07s6P1
10 636P1
10640P1

180 022
10 6 42P7
10868P1
180t29

9 47s3L4
456004

10637A1
L2 4925

11327AL
192135

11986P1
10996P3
94194s4
10643P1

L20s7 L
10 9 33P1
10655P1

1

/e
Pan Hd Cross Recess Screw
x .065 Flat Washer

k Asm Comm Itralking Tractors
k Strap
L Hex Hd Bolt

1 Tan
-20 x

Fue
L/+
Shu
Fue

Typ
Was

Fuel Tank Bracket Weldment
3/S-24 x 7 /32 Thk Jam Nut
Fwd-Rev Act. Sfraft Lever Assembly
Flared Tube g0o Elbow
Fwd-Rev Control Rod
fnstrument Panel Brace
L/ 4- 20 ltlasher f ns . Lock Nut
Tube Support
7/2-ZO Hex Nut
Rod Stop
Handle Brace

Va 1ve0fft
As s emb 1y
-7 / 8 Hex Hd Cap Screw
e CL Hex Lock Nut
her Ins ert Lock Nut

ine
x1

1L
-16
-20
-16

3/8
L/4
s/a

t"--

f

nvr'



ITEM
N0.

z4
25
26
27
2B
?9
50
31
32
33
34
3s
36
37
38
39
40
4L
42
43
44
45
46
47
48
49
50
5L
5?,
53
54
55
56
57
58
59
60
61
62,
65
64
65
66
67
68
69
70
7L
72
73
74
75
76
77
7B
79
80
81

PART NUMBER

180L32
180 L22
L20 382

10655P1
131100
180149

10 6 44A4
L2t1 7P 1
10 6 97PL

1310 9 9
t0731PL
107 32PL
L9223At

L24546
1783BPl_
19069A1
18585P1
1,8 5 8 6P1

602 7A1_

L34s7P1
180L26

119 5 2A1
L?,6 4L6

11955P1
l_1956P1

L7,L224
L2039 4

109 32P1,
LL328A1
L0733P1

124s89
L2L57 4

27 L5 47
4s6666

1818 3P 1
18 0 018

106s3P3
L81705

10696P1
l-0670P1
10669P1

L77923
1067?PL

18 0 L92
L20 39 6

10666P1
27 21,23

10 6 67Pt
1902s4
720238

10658P1
4367 38

t236 0 P l-
1067LPL
1l-98 2P1

4s3670
1198sP1
10683P1

DESCRIPTION

3/8-16 x 2-L/4 Hex Hd Bolt
3/8-16 x L Hex Hd Bolt
3/S Lock ltrasher
Handle Brace
7 /L6 Heavy Spring Lock l{asher
7 /L6 x L4 Hex Hd Bolt L-L/z Lg
Gr i 11 l{e l dment
Hood Pivot
Commercial Front Decal
3 / 8 Heavy Spring Lock l{asher
Engine Adaptor
Engine to Adapter Gasket
Ignition Srtritch, Indak J463-A
# 6 Woodruff Key
Ge ar
10 H.P. Kohler Engine-Spec 46665D
5/8-32 Hex Jam Nut Indak 83033
5/S Int Tooth Lock Washer Indak 85019
Sprayer Tank Stand
Ad j usting Flandle
3/8-16 x L-L/Z Hex Hd Bolt
Rear Hitch Weldment
3/ 8-L6 x L-3/ 4 Rd Hd Sg Nk Bolt
Plate
Hit ch Cas t ing
3/32xlCotterPin
13/32 ID x L3/LS 0D x .065 Thk Washer
Attachment Throwout Rod
Hi Lo Act. Shaft Lever Assembly
Hi Lo Control Rod
5/8-11 Hex Nut
5/8 lr{ed Spring Lock ltlasher
5/8-1L x L-t/Z IIex Hd Bolt
6/3? x 5/B Pan Hd Machine Screw
Bump e r
L/4-20 x 5/8 Hex Hd Bolt
Ins trument Panel
L/2-20 x 2 Hex Hd Bolt
Choke Control
Control Knob
Shifter Rod
L/8 x 3/4 Cotter Pin
Clevis Pin
L/?-13 x 3-
L7/32 x 1-1-
Hi-Lo Shift

Hex Hd Bolt
x .095 Washer

Rod Support
7/L6-20 Hex Jam Nut
Handle Lever Pivot
LA-24 Nut ltrasher Insert
L/2-L3 Hex Jam Nut
Handle Bar, L. H.
L0-24 x t-L/2 Pan Hd Machine Screw
Throttle Control Lever
Hand Grip
Ri ght Handle Bar
L/4 x L-L/S Spring Pin
Fwd. - Rev . Shifter Rod Support
Hand 1e

L"

b

L/ 2

/L6
er

L



ITEM
N0. PART NO. DESCRIPTION

82
83

$31
86
87
88
89
90
91
92
93
94
95
96
97
98
99

100
101
L02
103
104
105
L06
L07
108

sl?3
1L1
LL2
113
11.4
115
116

1190 4P1
10677A1
10684P1
942s664

1B0LzZ
16051s

18 5 22PL
106 Z9PL
108 62P1
L 19 81P1

180 147
L8s7}PL

L34530
L9 22ZP 1

7277P1,
180042
L20 37 s
69 B LAZ

18009P1
L2,037 5
180020
7274E1
69 80P1

12894P1
10633P1

4465s4
L0415P1
1086 5P1

8227P L
11989P1
L2361P1
19070A1
10866P1

7331P1
l_ 80130

Commercial 10A Decal
2 Speed Control Rod l\reldment
7, Speed Control Retainer
3/32 x 1L/L6 Spring pin
3/e-16 x L Hex Hd Bolt
L/+-ZO Pan Hd Cross Rec. Mach.

Wi r ing Harne s
Magnetic Srvit
L/ +-20 Hex Hd
L/q-20 Hex Nu

Screw L/ 2"
Br acke t
Cable Tie
Air Cleaner Instruction Deca1
Decal-Operating Instructions
7/L6 x 1,4 Hex Hd Bolt L-L/4 Lg.
Igrrition Switch Key, Indak
6-32 Hex Machine Screw Nut

Mag. Switch t
Regulator Rec
L/q-20 Hex Nu
L/4-20 x s/q
LZV Battery
Ground Cable

s Comm 10A q L2,
ch
Bolt L-S/ +

t
o Starter Cable
tifier
t
Hex Hd Bolt

Bat. I gn.

Ho 1d
Batt
s/L6
Was h
Muff
Muff

Down B o 1t
ery Hold-Down Clamp
Plain ltlasher

er Insert hring Nut L/ +-20ler Tube, Kohler 23634T
1er

Electrical System Warning Decal
Commercial LZ Decal
LZ fl.P. Kohler Engine, Spec 4T4598
Conduit Nut, 1" pipe
Speed Clip
3/8-16 Hex Hd Bo1t, 2,, Lg.

\t



94 T

27
2b &

2t

63

d 5,

e,

1
50

7940

64

:-'79
&

8Z@_-

DESCRIPTION

Gasket
Rear Spacer
Rear Ring Gear
Clutch Cup Assembly
Clutch Slide Rod, R.H.
Clutch Slide Rod, L. H.
0rbit Gear Pin
5/L6-1-S Locknut
Orbit Gear Assembly
Pin Spacer
Orbit Gear Pin
Orbit Gear Bushing
Orbit Gear Assembly
Planet Carrier Bushing
Planet Gear Carrier Assembly
Ring Ge ar Bush in g
Ring Ge ar and Bushing As s emb ly
Rear Thrust Plate
Space r
Chassis
L/8 x 5/8 Woodruff Key
0i1 Fi1Ier Plug
Actuating Shaft (Rear Clutch)
Bushing
t'Ort Ring

t9

54

.'fur*,
L

1
Z

3
4
5
6
7
8
9

10
11

ITEM
NO.

L2
13
L4
15
16
17
18
19
20
2L
22
23
24
2s

PART NO.

1063sP1
11185Pr.
1118zPr.
L26 4 4AL
11185P1
1118 4P L
L1181PL
113 42PL
111 7 941
11L78P1
111 7 4PL
11 17 7PL
111 7 5A1
1117?PL
11" 17 LAL
11169P1
r.1 16 8A1
72645P1
L8704P1
10628P1

L24s4s
106t7PL
1062sP1
10618P1
10663P1

u



$

ITEM
N0.

26
27
28
7,9

30
3L
32
33
34
35
36
37
38
39
40
4?
4s
44
45
46
48
49
50
51
52
53

PART NO.

L2694P1_
18001_6

11327AL
1310L7

10390P1
10389P1
11328A1
L3496P1
L26 47P 1
L266BP1
L?,3s2Pt
1.233 3P 1
1,2635P1
12648P1
L877 zPL
7266 3P 1
L2633P 2

126s7 P L

1492sA7
180 018

L2639P1
L264 0P 1
L?658P1
L2657P1
L26s6P1
t265sP1
18 70 5P1
t26 43PL
L267 7PL
t2662PL
t267BP1
Ls4s6P1
L2636P1
t2632PL
726s4P1

12037 5
L49?LAL
1259 1P 1
L492AAL
L2L22PL
t21,23PL

720393
LLs20P7

L02591
10688P2
106 B7P2

180 73 5
LL298P1
L2601P1
L2660P1
L2662PL
14 g 2?,Al
L2L1OP1
LZ60 3P 1
14908A1

L20238
L87 L47
180 L7 5

DESCRIPTION

I,{ashe r
L/q-20 x L/2 Hex Hd Bolt
Fwd. -Rev. Actuating Shaft Lever Assembly
L3/L6 x 1-15/32 x .L34 Flat llasher
Ro11er Bearing Cup
Roller Bearing Cone
Hi-Lo Actuating Shaft Lever Assembly
Worm 8 Lead
Worm Shaft
Irlorm Key
Ro1ler Bearing Cone
Ro11er Bearin
Bearing Ad j us
Adjusting Nut
5/L6-18 x 2-L
Spring Pin P1
Front Pin Pla
Sun Pinion
Quil 1 Bush. As semb ly
L/ 4-ZO x 5/ B Hex Hd Bolt
Orbit Gear
Orbit Gear Pin
Reverse Idler Bolt
Reverse Idler Bushins
Reverse Idler
Front P

s/16 - 18
Space r
Clut ch
Pinion
Clut ch
Ro1ler
Gear Cu
Int e rna
Reverse Gear Cone
L/ 4-20: Hex Nut
Thrust Bushing Assembly
Chass is Front -Gasket
Advance Casting Assembly
Shifter Arm
Sp ace r
LL/32 x LL/L6 x .065 Washer
Shifter Body Dowel
3/8=16 x L/4 A11en Set Screw
Shipper Shaft Body
Shipper Shaft Guide
5/L6-18 x 3-1/4 Hex Hd Bolt
Pinion Shaft
Trunnion BLock
Attachment Dog
Pinion Shaft Bearing
Fwd. -Rev. Planetary Assembly
Stud
Attachment Boss Cover Gasket
Attachment Boss Cover
L/2-L3 Hex Jam Nut
5/L6-18 x 3-L/2 Hex Hd Bolt
L/2-L3 x L-L/ 4 Hex Hd Bolt

g cup
ting Nut
1o ck
/ q Carriage Bolt
ate Spacer
te

x 1-5/
Bolt, R

Slide R.b
R. H.51 ide Rod,

Pin
p
1 Gear

54
55
56
57

in Spacer

Shaft Bearing

B Carriage Bolt
.l{.
od, L.H.

58
59
60
61
62
63
64
66
67
68
69
70
72
73
74
75
76
77

"l

78
79
80
81
82
83
84
85
86
87



ITEM
N0.

88
89
91
92
93
94

PART NO.

l-0686P1
18 318P 1
9419455
1461sAl
10 6 22A1
10586P1

DES CRI PT ION

Shipper Shaft
Gasket
5/L6- 1B Washer Insert Locknut
Hi-Lo Planetary Assembly
Dipstick As sembly
Dipsti ck Guide

L

/1

^Y/
n

7

t

v

c.-38t..
Q-gz
o-40
@nt ttO

b35

43

,6'6t6
,6

9rz
c-3s

WIRING DIAGRAM
FOR TTEMS 28a36

S?ART WITH AI{Y EOLT.ITEM 28. THREAO
UIRE, ITET 36THROUoH THE BOLT FROM
LEFT TORIGHT(HALF THEWIRE THROUGH
?H-E_BoLT,HALF ovEa rxE roe1. rwrsr iiE
ui_E croc(wtsE. pRocEED lli CLOCKW|SE
OIRECTION JO NEXT BOLT ANO REPEAT
PROCEOURE-

19

L

I

v:' .\



I TEM
NO.

1
2

3
4
5
6
7

8
9

10
11
1Z
L3
L4
15
16
L7
1B
19
20
21,
22
23
2*
25
26
27
28
29
30
3L
32
33
34
35
36
37
38
39
40
4L
42
43
44
45
46
47
48
49
s0
51-

52

NS
53
54
55
56

PART NO.

94L94ss
1,20 39 3

10681P1
L0677A1

67 2 3A1
67 24P2

9 4L33L4
10 50 5P1

67 32PL
L80024
6726P1
L2039 4

10682P7
L24925
67 21P1
180173
120384

10 6 80P1
10381P3
727 07P1

6734P2
6719P1

11156P1
7L63ZP1
12500P1
12501P1
19563A1
18604P1
1114 BP L

6739P1
67 40P1
67 4 4P 1
67 43P1
6704P1-
6709P1

18605P1
1.57 3 4P L
LS7 33P1

67 42P L
67 41P1
67 02P1
67 0 8P1

757 32P 1.

\20396
67 L1P 1

1.57 29 P 1-

67 03P1.
67 14P 1

L2126PL
!2L3 ]P 1
tz730P1
72595P1
72596P1
1.3 423P L
L2597PL
L2L2 BP 1
1.2 5g 4P 1
13624P1

Pivot Bush
L/ 4- 20 Hex
Stationarytr0rt Ring
L/4-20 x 1
Shifter Pi
73/SZ ID x
2 - Speed Co

DESCRIPTION

5 / L6 - 18 Washer Insert Locknut
LL/32 x LL/L6 x .065 Washer
Extens ion Spring
2-Speed Control Rod Weldment
Shifter Arm

.t

.b

ing
Locknut
Pivot

-L/q Hex Hd Bolt
n
L3/L6 OD x .065 Washer

mpression Spring
/32 Jam Nut
ding P in
Hex Hd Bolt
L ockwash er

ring Bracket

3/A-24
C 1ut ch
1/2-L3
L/2 Sp
2 -Spee
Axle H
0i1 st
Statio
shifti
Statio
shifti
Be arin
Bearin
Tire W

s/L6-l_
C lut ch
Clutch Hous ing Worm Gear Shim
Clutch Housing Worm Gear Shin
Race
Bearing
Shifting Gear
Different iaI Gear
Wi re
Sp ace r

Pinned Housing
Ro11er Bearing Cone
Ro1ler Bearing Race
Axle Housing Shim .00S
Axle Hous ing Shim .020
Sh im
Gas ket
Axle Hous ing
0i 1 Drain Washer
L/Z-LS x 1- Hex Hd Bolt

x7
s1i
x1-

ring
dsp
ous i
r ain
nary
ngY
nary
ngc
gRa
gco
heel
BSp
Hou

ilg, 2 - Speed
er Nut ltlasher

C 1ut ch Bo 1t
oke

C lut ch
1ut ch
ce
ne
Assembly, 18 x 6.50-8

eci a1 Bo 1t
sing

.005

.020

Bearing
Shi f t ing Train Pini on
Spider Gear
Spider Pin
L7/32 x 1--1/L6 x .095 Washer
Thrust Pin

Snap Ring
Race

Pinned Gear
Dowe 1 P in

8 Start Worm Gear

T



I TEM
N0. PART NO. DESCRIPTION

57
58
59
60
61
62
63
64
65
66
67
68
69
70
7L
72
73
74
NS
NS
NS

l_0 3 7 7PL
LZ67 2PL

9246P1
9245P1

10382P1
10 38 3P1
10384P1
12 590P1
1037gPL

L800 7 7
L267 LPL
9428638
L3 4L2P I
1267 3PL
19562PL
11_6 4 5P 1
L267 4P L

L2 4 829
L2 423PL
LB7 22AL
18535E1

Standard AxIe
Hub Key
Bearing
Bearing
Shim .0
Shim .0
Gasket

Cone s
Race

20
05

Oi1 Seal
Bearing Cap
5/L6-18 x 3/4 Hex Hd Bolt
Wheel Hub
3/8-L6 x 5/8 Hex Hd Bolt
5/8-18 Esna Locknut
Wheel Disc
Tire, 18 x 6.50-8
Tube, 500 x B

Inner Wheel Disc
3/8-16 Hex Jam Nut
Sh im
B Start I4lorm Gear Service Kit
Chrome Wheel Covers

WIRING DIAGRAT FOR COMUERCIAL IOA
AND COTTERCIAL 12 TRACTORS

ALTERNATOR STARTER MAGNETIC SWITCH

R

DARI(
BLUE

IGNITION
SWITCH -E

+

REGULATOR
RECTIFIER

I2V BATTERY

cotL

BREAKER

AC B+ AC

+

f-t +
t-

-



L

t,

1,,



-

N

FORM


